
Infrastructure Development Division, Umgeni Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
 P.O. Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax +27 (33) 341 1167 / Toll free: 0800 331 820  
Email: info@umgeni.co.za / Web: www.umgeni.co.za

©
 U

m
ge

ni
 W

at
er

 2
02

1

Improving Quality of Life and Enhancing Sustainable Economic Development.
Think Water, 

think Umgeni Water.

Volume 2:
Mgeni System
In

fr
as

tr
u

ct
u

re
 M

as
te

r 
P

la
n

 2
02

1
20

21
/2

02
2 

– 
20

51
-2

05
2



 

 
 
 
 
 
 
 
 
 
 
 
 
 

For further information, please contact: 

 

 

 

 

Planning Services 

Infrastructure Development Division 
[...]
 4 Ml Reservoir. 

Capacity:  4 Ml. 

 

(ii) Institutional Arrangements 

The infrastructure from the buy-back meter will be owned, operated and maintained by 
Umgeni Water. 
 

(iii) Beneficiaries 

The upgrade to the BWSS will benefit consumers within the Greater Table Mountain area with 
estimated population of 13 500.  
 

(iv) Implementation 

The implementation of this project is dependent on the augmentation of the Msunduzi Municipality 
Supply network. Msunduzi Municipality estimate that the augmentation of their water supply 
system will be implemented by 2025. This project is currently on hold until such time as a definite 
directive is obtained for the implementation of the Msunduzi Municipality Supply Network. 



 
 141 

(i) Hydropower Unit at the Mpofana Outfall 

Planning No. 609.2 

Project No.  

Project Status Detailed Feasibility 

 

(i) Project Description 

A Detailed Feasibility Study (DFS) to assess the viability of a Hydropower Unit on the Mooi-Mgeni 
Transfer Scheme (MMTS) was initiated in 2013. A cost benefit model was developed to investigate 
the benefit of installing larger pipe sizes under the second phase of the MMTS in the gravity section 
of the pipe from the Gowrie Break Pressure Tank to the Mpofana Outfall Site (Figure 7.72). It was 
identified that a 914 mm diameter steel pipe had the highest Internal Rate of Return (IRR), and 
therefore is the optimal size for installation. The residual head available for power generation at the 
outfall site under full flow conditions for a new pipe scenario is 148 m, and under aged pipe 
conditions is 128 m.  
 
The DFS has shown that a dual turbine powerhouse at the Mpofana Outfall Site, with twin turbo 
type turbines, each capable of discharging 2.25 m3/s at 148 m head, can produce 2.698 MW each  
(5.396 MW total).  
 
Electrical transmission of the power generated will be fed back into the National Grid at the 
Gowrie Substation in Nottingham Road. The recoupment of costs will be offset against the power 
generated and billed to Umgeni Water, for the MMTS, by Eskom. 
 
A hydropower unit on the MMTS will recover between 19.7 and 16.8 GW.hr/annum of power, based 
on MMTS operation for 6 months of the year at 83% efficiency, and depending on the age of the 
supply pipelines.  
 

(ii) Institutional Arrangements 

The new infrastructure will be owned, operated and maintained by Umgeni Water. 
 

(iii) Beneficiaries 

The MMTS Hydropower Project is economically feasible with an expected payback period of 3 years. 
Thereafter the project will save Umgeni Water and hence consumers an estimated R14 million per 
annum at the current electricity tariff.  
 
This saving in the operating costs can be offset in the tariff, which will benefit all consumers within 
Umgeni Water’s area of jurisdiction.  
 

(iv) Implementation 

The total cost is estimated to be approximately R 129 million as at 2020 prices. Umgeni Water 
obtained permission from the Department of Water and Sanitation for access to their infrastructure 
and is now in the process of appointing a PSP to undertake the Detailed Design of the hydropower 
unit. 



 
 142 

 
 
 

Figure 7.72 Layout of the proposed hydropower unit at the Mpofana Outfall. 



 
 143 

7.6 Management and Operation of uMgungundlovu 

Water Treatment Plants (WTPs) 
In 2016, uMgungundlovu District Municipality requested that Umgeni Water manage and operate 
four WTPs under their jurisdiction. Umgeni Water agreed to the request under a Memorandum of 
Understanding (MOU).  
 
The four WTP’s (Figure 7.73) are: 
 

 Appelsbosch WTP (Decomissioned) 

 Lidgetton WTP; 

 Mpofana WTP; and 

 Rosetta WTP; 
 
 



 
 144 

 

Figure 7.73 General layout of the four uMgungundlovu WTPs being operated and managed by Umgeni Water. 



 
 145 

7.6.1 Lidgetton WTP 

The Lidgetton WTP (Table 7.64; Figure 7.74) is located in uMngeni Municipality and supplies the 
village of Lidgetton from the Lions River (Figure 7.75).   
 
Plans are in place to implement the Mpofana BWSS Phase 2, which is the supply to Lidgetton from 
the Mpofana BWS, as there is a growing demand in this area. In the interim, the capacity of the 
existing plant will be “upgraded” (Figure 7.76) during the 2021/2022 financial year, by the addition 
of package clarifiers and filters as shown in Table 7.64. 
 

Table 7.64 Characteristics of the Lidgetton WTP. 

 Current Package Plant 2019/2020 

WTP Name: Lidgetton WTP Lidgetton WTP 

System: UMDM UMDM 

Maximum Design Capacity: 0.5 MLD 1 MLD 

Current Utilisation: 0.448 MLD N/A 

Raw Water Storage Capacity: - - 

Raw Water Supply Capacity: 2.3 MLD @ 22.5 m 1.2 MLD @ new system head  

Pre-Oxidation Type: N/A N/A 

Primary Water Pre-Treatment Chemical: N/A Polymeric Coagulant 

Total Coagulant Dosing Capacity: N/A 2 x 6 l/h 

Rapid Mixing Method: N/A Static mixer 

Clarifier Type: N/A Package Lamella  clarifiers 

Number of Clarifiers: N/A 2 

Total Area of all Clarifiers: N/A 38 m2 

Total Capacity of Clarifiers: N/A 2.4 MLD 

Filter Type: Slow sand filtration Pressure filters  

Number of Filters: 3 4 

Filter Floor Type - - 

Total Filtration Area of all Filters 75 m2 14 m2 

Total Filtration Design Capacity of all Filters: 0.5 MLD 2.4 MLD  

Total Capacity of Backwash Water Tanks: N/A To be determined  

Total Capacity of Sludge Treatment Plant: N/A To be determined 

Capacity of Used Washwater System: N/A To be determined 

Primary Post Disinfection Type: Calcium hypochlorite granules  Sodium hypochlorite 

Disinfection Dosing Capacity: 2 x 6 l/h 2 x 6 l/h 

Disinfectant Storage Capacity: 20L drums; stored in the 
chemical room 

To be  stored in 25 L drums ,in the 
chemical room 

Total Treated Water Storage Capacity: Onsite sump: Estimated to be 
80 m3 

Onsite sump: Estimated to be 80 m3 

 



 
 146 

 

Figure 7.74 Lidgetton WTP sand wash bays with old dosing system (uMgungundlovu 
District Municipality 2010) 

 

 

Figure 7.75 Schematic of the Lidgetton System (subject to verification). 

 



 
 147 

 

 
 

Figure 7.76 1 Ml/day being constructed at the Lidgetton System. 

 
 An analysis of daily historical production (November 2019 to October 2020) of the Lidgetton WTP is 
presented in Figure 7.77.  It shows that for 67.57% of the time the WTP was being operated above 
the optimal operating capacity for the period as stipulated and 35.13 % above the normal design 
capacity. 
 
The 1 Ml/day package plant is still being constructed. The delay in implementation is due to the 
delivery of parts and instrumentation. 
 

 



 
 148 

 

Figure 7.77 Analysis of historical production at Lidgetton WTP (November 2019 to 
October 2020. 

 
The following constraints were experienced over the last reporting period: 
 

 Slow sand filters fail to treat raw water adequately. Final water quality often not meeting 
SANS:241 2015  standard.  

 The current operating capacity with two pumps running is 0.35 Ml/day and not the design 
capacity of 0.5 Ml/day, mainly due restrictions in the abstraction system(s).  

 
  



 
 149 

The growth in demand is estimated at 1.5 % per annum over the next two years (Figure 7.78). It is 

envisaged that the 1 Ml/day package plant will, thereafter, be fully operational. 

 

 

Figure 7.78 Water demand from Lidgetton WTP. 

 

This plant will be decommissioned when the Mpofana BWSS Phase 2 Supply System is implemented 

by the year 2021. 

  



 
 150 

7.6.2 Mpofana WTP 

The Mpofana WTP (Table 7.65) abstracts water from the Mooi River to supply the town of Mooi 
River and Bruntville, located in Mpofana Local Municipality (Figure 7.79; Figure 7.80).  
 

Table 7.65 Characteristics of Mpofana WTP. 

WTP Name: Mpofana WTP Main Plant Package Plant  

System: Mpofana System Mpofana System 

Maximum Design Capacity: 6 Ml/d 2ML/d 

Current Utilisation: 5.2Ml/d 1 ML/d 

Raw Water Storage Capacity: 
327  

Pumps from main raw water 

holding tank  

Raw Water Supply Capacity: - 2 X 84 m3/hr 

Pre-Oxidation Type: - - 

Primary Water Pre-Treatment Chemical: Rheofloc 5113 XI Rheofloc 5113 XI 

Total Coagulant Dosing Capacity: 10 ℓ/hr 7.5 ℓ/hr 

Rapid Mixing Method: Inline static mixer Mechanical Stirrer 

Clarifier Type: Dortmund Type Clarifier Lamella plate clarifier 

Number of Clarifiers: 4 2 

Total Area of all Clarifiers: 256 m2 42 m2 

Total Capacity of Clarifiers: 9.2 ML/d 2 ML/d 

Filter Type: Rapid Gravity Sand Filters Pressure Filters 

Number of Filters: 4 3 

Filter Floor Type - -  

Total Filtration Area of all Filters 48 m2 16.7 m2 

Total Filtration Design Capacity of all Filters: 6.0 Ml/d 2 ML/d 

Total Capacity of Backwash Water Tanks: 1 x 10 m3 2 x 20 m3 

Total Capacity of Sludge Treatment Plant: - - 

Capacity of Used Washwater System: - Recycled to raw water holding 

tank 

Primary Post Disinfection Type: Chlorine gas Sodium Hypochlorite (12.5%v/v) 

Disinfection Dosing Capacity: 600 g/h 20 l/h 

Disinfectant Storage Capacity: 4 x 70kg cylinders 200  ℓ 

Total Treated Water Storage Capacity: 5 x 1 ML Reservoirs Feed to Reservoir No.04 & No.05 

 
The existing Mpofana WTP experiences operational difficulty during high rainfall periods as it does 
not have the capacity to treat high turbidity raw water. This plant will be decommissioned when the 
new Rosetta WTP is commissioned as part of the Mpofana BWSS. In the interim, the capacity of the 
existing plant has been “upgraded” during the 2018/2019 financial year, through the addition of 
package clarifiers and filters as shown in Table 7.65. 

3m



 
 151 

 

Figure 7.79 Schematic of the Mpofana System (subject to verification). 

 



 
 152 

 
 

Figure 7.80 Mpofana WTP (uMgungundlovu District Municipality 2010). 

 
An analysis of daily historical production (November 2019 to October 2020) of the Mpofana WTP is 
presented in Figure 7.81.  It shows that for 2.06% of the time the WTP was being operated above the 
optimal operating capacity and 0% above the current design capacity (based on the “upgraded 
capacity” of 8 Ml/day) for the period as stipulated. The historical and projected future demand from 
the Mpofana WTP is shown in Figure 7.82. 
 

 

Figure 7.81 Analysis of historical production at Mpofana WTP (November 2019 to 
October 2020). 

 



 
 153 

 

 

Figure 7.82 Water demand from Mpofana WTP. 

 
With the implementation of a 2 Ml/day Package Plant ( 
Figure 7.83), it was expected that the demand would increase to 8 Ml/day. However, delays and 
problems with the commissioning of the package plant hampered the supply. It is expected that the 
demand will grow over the next two years to the full supply capacity of 8 Ml/day. 
 

 

Figure 7.83 Mpofana Package Plant. 



 
 154 

7.6.3 Rosetta WTP 

The Rosetta WTP (Table 7.66; Figure 7.84 ) abstracts water from the Mooi River to supply the village 
of Rosetta in Mpofana Municipality (Figure 7.85). 
 

Table 7.66 Characteristics of the Rosetta WTP. 

WTP Name: Rosetta WTP 

System: Rosetta System 

Maximum Design Capacity: 250 m3/day 

Current Utilisation: 265 m3/day 

Raw Water Storage Capacity: - 

Raw Water Supply Capacity: - 

Pre-Oxidation Type: Pre-chlorination 

Primary Water Pre-Treatment Chemical: Rheofloc 5113 XI 

Total Coagulant Dosing Capacity: 10 ℓ/hr 

Rapid Mixing Method: Inline with Orifice 

Clarifier Type: Circular up-flow Clarifier 

Number of Clarifiers: 1 

Total Area of all Clarifiers: 9.60 m2 

Total Capacity of Clarifiers: 14.43 m3/hr 

Filter Type: Pressure Filters 

Number of Filters: 2 

Filter Floor Type - 

Total Filtration Area of all Filters 2.26 m2 

Total Filtration Design Capacity of all Filters: 16.95 m3/h 

Total Capacity of Backwash Water Tanks: 1 x 10 m3 

Total Capacity of Sludge Treatment Plant: - 

Capacity of Used Washwater System: - 

Primary Post Disinfection Type: Sodium Hypochlorite (12.5%v/v) 

Disinfection Dosing Capacity: 10 ℓ/hr 

Disinfectant Storage Capacity: 200  ℓ 

Total Treated Water Storage Capacity: 3 x 10 m3 

 
  



 
 155 

 

Figure 7.84 Rosetta WTP (uMgungundlovu District Municipality 2010). 

 
 

 

Figure 7.85 Schematic of the Rosetta System (subject to verification). 

 
An analysis of daily historical production (November 2019 to October 2020) of the Rosetta WTP is 
presented in Figure 7.86.  It shows that for 92.05% of the time the WTP was being operated above 
the optimal operating capacity and 73.26% above the current design capacity for the period as 
stipulated. 
 
 
 
 



 
 156 

 

Figure 7.86 Analysis of historical production at Rosetta WTP (November 2019 to 
October 2020). 

 
The existing Rosetta WTP experiences operational difficulty during high rainfall periods as it does not 
have the capacity to treat high turbidity raw water. This plant will be decommissioned when the new 
Rosetta WTP is commissioned as part of the Mpofana BWSS. 
  



 
 157 

 
 
 

 

Figure 7.87 Water demand from Rosetta WTP. 



 
 158 

7.7 uMzinyathi Water Treatment Plants 

7.7.1 Muden WTP and Supply System 

(a) Description of the Muden WTP and Supply System 

The Muden Water Supply Scheme is located in the lower reaches of the Mooi catchment in the 
Mvoti Local Municipality (Figure 7.88) and is operated by the uMzinyathi WSA.   
 
The scheme is currently supplied from boreholes and abstractions from the Mooi River (Table 7.67). 
The long-term water demand for the uMzinyathi DM section of the Muden Water Supply Scheme is 
estimated at 15.78 Ml/day. The Mooi River remains the most viable source of water for the scheme. 
The MAR at the abstraction point was calculated at 49.85 million m3, according to page 33 of the 
Muden All Town Recon Strategy (Department of Water and Sanitation. 2011. First Stage 
Reconciliation Strategy for Muden Water Supply Scheme Area - uMvoti Local Municipality). 
 

Table 7.67 Summary of Muden WTP Supply System existing infrastructure (DWS 
2011). 

 

Scheme Area Source Water Treatment Plant Reservoir Capacity (Ml) 

Muden 
Mooi River Muden WTP – 11.00 Ml/day, conventional plant 8 

Boreholes Borehole – 1.58 Ml/day  

 
The raw water sources for the Muden Supply System is 1) the Mooi River, which supplies the 
Muden WTP, and 2) seven boreholes, which supply directly into reticulated networks (Figure 7.89). 
Abstraction from the Mooi River takes place at several locations, however, the ideal abstraction 
position for the scheme is at an existing irrigation canal in Muden. The canal’s supply is from a weir 
constructed on the Mooi River, located approximately 7 km from the existing  
Muden WTP (Table 7.68 and Figure 7.90). The irrigation canal feeds water to the existing treatment 
plant via gravity, from where it is distributed to the Muden and Opathe areas. The Craigieburn Dam, 
which is situated between Mooi River and Greytown, augments the the flow in the Mooi River as 
and when required. 
 
The pump details, reservoir details and pipeline details for the Muden Supply System are listed in 
Table 7.69, Table 7.70 and Table 7.71 respectively. 



 
 159 

 
 

Figure 7.88 Muden WTP supply system. 



 
 160 

 
 

Figure 7.89 Schematic of the Muden Supply System. 



 
 161 

The characteristics of the Muden WTP are shown in Table 7.68. 
 

Table 7.68 Characteristics of the Muden WTP. 

WTP Name: Muden WTP 

System: Mvoti Supply System 

Maximum Design Capacity: 11 Ml/day (3 Ml/day old plant + 8 Ml/day new plant) 

Current Utilisation: 2.798 Ml/day 

Raw Water Storage Capacity: 0 Ml 

Raw Water Supply Capacity: 3.0 Ml/day due to constraint of irrigation canal 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: Polymeric Coagulant 

Total Coagulant Dosing Capacity: 13 l/hour (running at 50%) 

Rapid Mixing Method: Conventional Paddle Flash Mixer 

Clarifier Type: Dortmund manual clarifiers 

Number of Clarifiers: 6 (2 old and 4 new) 

Total Area of all Clarifiers: 140.4 m2  (28.08 m2 old and 112.32 m2  New) 

Total Capacity of Clarifiers: 12.5 Ml/day 

Filter Type: Constant Rate Rapid Gravity Filters 

Number of Filters: 8 (2 Old and 6 New) 